This Owner's Manual is provided and hosted by Appliance Factory Parts.

\K Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

KITCHENAID KFGR383SSSO0
Owner's Manual

Shop genuine replacement parts for KITCHENAID
KFGR383SSS0

KitchenAid. GRILLE PARTS CARTEDGAILLE
For Model: KFGR383S$S0

(STAINLESS)
50
1— 4
Literature Parts
16



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/kfgr383sss0.html
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/kfgr383sss0.html
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/

KizchenAlid. GRILLE PARTS CARTED GRILLE
For Model: KFGR383SSS0 28"

(STAINLESS)

90

1—”

Literature Parts

16

™34

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
1 Part No. 8186573 Rev. A

4-07 Litho In U.S.A. (cre)



GRILLE PARTS
For Model: KFGR383SSS0

(STAINLESS)
llus. Part lllus. Part Nlus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 Literature 30 Valve, Burner
_ , 8190178 Elbow, IR Safet
9763754 U & C Guide / 8186567 IR 8190528 Vaﬁ,\év |rSa?eteyy
Instructions, 8186541 Main (5) 8186639 Thermocouple, IR
Installation 31 8190587 Manifold Electrode Kit
2 8186576 Handle, Hood 33 8186737 Hook 8186549 Main Burner
3 8186540 Insulator, Handle 34 8190124 Screw 8190644 Side Burner
4 8186641 Shelf, Warmer 35 Stop, Hood 8186614 Infared Weld Asy
5 8186636 Grate (2) 8186581 Left 8186615 Bracket, IR Igntr
6 8186579 Plate, Sear (3) 8186586 Right 8186616 Cover, IR Igntr
7 8190632 Burner, Main (3) 36 8186603 Plug, Hole (4) 8186550 Cover, Bullnose
8 Fire Box Asy 38 8186588 Cover, Rear 8186625 Elbow, Orifice
(Not Serviced) 39 8186575 Shield, Igniter(2) (W/O Hood & Pin)
9 8186594 Hanger, Burner (2) 40 8186612 Panel, Access 8190169 Union, IR
10 8190022 Regulator w/Hose 47 8186565 Tray, Battery Assy (Double End 3/8)
11 Shelf, Side 48 8190484 Grate, SideBurner 8190035 Elbow 3/8 to 1/2
8186738 Right 49 8190455 Burner Assembly(2) 8190173 Coupler, Brass
8186739 Left 50 8190524 Cover, SideBurner 8190033 Clip, J Type 8-32
12 8186593 Left Collector Box 51 Tubing, SideBurner 8190116 Nut, Hex 1/4-20SS
13 8186592 Right Collectr Box 8190516 Front 8190117 Screw 1/4-20X3/8SS
14 Orifices—LP Gas 8190517 Rear 8190118 Screw 1/4-20X7/8
8186627 #57 IR (Hex Cap)
8186643 #55 Main FOLLOWING PARTS 8190122 Nut, Combination
15 8186560 Hoog Asy, Rear NOT ILLUSTRATED 8190123 Lockwasher 1/4SS
16 8186559 Hood Asy, Front 8190124 Screw 1/4-20X1/2SS
17 8190586 Bullnose Asy (Hex Bolt)
18 8186539 Tray, Dri .
Y, orp 8190588 Cabinet Door-Left 8190125 Washer, Flat
19 8186740 Bar, Tool . ; 1/4X11/16SS
8190589 Cabinet Door-Right
20 8186552 Panel, Front 8190633 Screw 8-32x1" SS
8190115 Latch—Door
21 8186542 Knob, Burner . (Spark Target)
22 8186543 Knob, IR Caster, Swivel 819063 # o K
8186601 W/O Brake 190634 Nut, Hex Loc
23 8186578 Bezel (7) 8186602 W/Brak (8-32 SS Spark)
3451 giggggg gg;ietilve, Spit (2) 8190134 Screw  Casters 8190460 Boot, Igntr Switch
8190526 S #10 x 1/2
26 8186619 Spacer, Hood (2) 8186577 Handle, Door (2) 8190431 Cgﬁ\évw/cug /
; i 8186580 Logo, Kitchenaid -
27 Switch, Igniter : (Alt Lighting)
8190638 Main Burner 8190114 Clip, Logo 8190527 S g8 3% 1/2
, 8190158 Tubing, IR 3/8x4’ CIEW SX52X
8190641 Side Burner - . 8190462 Locknut 8-32
28 Module, Spark 8190457 Strip, Grip (2) 8190463 S 3-8
(Handle, Hood) 1904 crew 15~
8186554 4 Spark ) (1/4x20x1)
8186553 2 Spark 8186607 Washer, Fiber (4)
(Handle, Hood) 8186568 Washer, Flat
29 8186656 Thermometer ' (3/8 x 3/4 x 1/16)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

2

8186573



